
BSI Standards Publication

Wastewater treatment plants

Part 6: Activated sludge process

BS EN 12255‑6:2023

http://w
ww.china-gauges.com/



 

 

 
EUROPEAN STANDARD 

NORME EUROPÉENNE 

EUROPÄISCHE NORM 

	
	 EN 12255-6 
  

 
 July 2023 

ICS 13.060.30 Supersedes EN 12255-6:2002

English Version 

 Wastewater treatment plants - Part 6: Activated sludge 
process 

 

Stations d'épuration - Partie 6: Procédé à boues 
activées 

 Kläranlagen - Teil 6: Belebungsverfahren 

This European Standard was approved by CEN on 28 May 2023.  
 
CEN members are bound to comply with the CEN/CENELEC Internal Regulations which stipulate the conditions for giving this 
European Standard the status of a national standard without any alteration. Up-to-date lists and bibliographical references 
[...]
distance between subsequent brush aerators should be minimum 20 m. The distance of a brush aerator 
from the end of a straight channel should be the channel width or 4,5 m, whichever is greater. 

The depth of loop reactors with vertical shaft and brush aerators is limited to about 2,5 m to provide 
sufficient bottom flow velocity. If they are provided with brush aerators and suitable guide baffles, they 
may be up to 3,5 m deep. However, they may be deeper if additional propellers are provided to generate 
a sufficient horizontal flow velocity. 

Simultaneous denitrification can be achieved in loop reactors with brush aerators because the lower 
zones have a low oxygen concentration. However, it is difficult to control the process. 

Brush aerators usually have a diameter of 1 m and a length of up to 9 m. Their immersion depth is 
maximum 0,3 m. Their circumferential velocity is usually between 3 m/s and 4 m/s. The shaft is driven 
by a motor via an elastic torsion coupling. 

In order to mitigate noise and aerosol emission, brush aerators shall be covered. Air enters and leaves 
through gaps between the cover and the water surface. A guide plate shall be installed on the downstream 
side of brush aerators, guiding surface water to a lower depth. The guide plate can increase the efficiency 
of brush aerators by up to 20 %. 

The utilization factor (see EN 12255-1) for the layout of gears and bearings of vertical shaft and brush 
aerators shall be fU = 2. Rotor blades and main shafts shall be designed to the fatigue strength at nominal 
load. The maximum deflection of shafts on horizontal aerators caused by load and weight shall be less 
than 1/1 000 of the shaft’s length. 

BS EN 12255‑6:2023

http://w
ww.china-gauges.com/



EN 12255-6:2023 (E) 

26 

5.3.4.4 Injectors or ejectors 

Injectors draw air through a bore in their shaft driving a propeller. They are useful for small applications 
due to their low weight and flexibility. They can also be used for sludge aeration and mixing. They have a 
rather low energy efficiency. 

Ejectors draw air into a pumped flow. The flow is typically generated by a submerged pump. They have a 
venturi type nozzle which draws atmospheric air through a pipe and mixes the air with the liquid. The 
air flow can be boosted with a blower. Air-liquid mixture is ejected into the liquid, providing oxygen 
transfer and mixing. Submersible ejectors are suitable for quick installation without tank drainage. 
5.3.5 Secondary clarifiers 

At least two parallel clarifiers should be provided for WWTPs serving a total population of more than 
20 000. The sum of the capacities of the clarifiers shall be at least 100 %.  However, each clarifier shall be 
hydraulically able to handle a higher flow to accommodate the possibility that one clarifier may be out of 
service. Each clarifier shall be provided with isolation means so that it can be taken out of service. A 
bypass shall be provided for plants with a single clarifier. 

Degassing structures may be used upstream of clarifiers to improve their performance by removing gas 
bubbles from the mixed liquor, especially where aeration tanks are deep. Such structures, where 
provided, shall be installed between the last biological reactor and the clarifier. They are also an 
appropriate location to remove floating matter. 

In addition to the type of process planned and the required efficiency of separation, the sizing parameters 
also depend on the type of clarifier and notably the minimum settling rate. This rate depends on the 
specific hydraulic characteristics of both upward flow and horizontal flow clarifiers and whether or not 
the selected process is equipped with lamella modules. 

The design shall be based on both: 

• the surface flow rate; and 

• the surface loading rate. 

In addition, the clarifiers’ surface and depth depend on the following: 

• characteristics of the sludge, expressed as sludge volume index (SVI) or stirred sludge volume index 
(SSVI); 

• concentration of the incoming mixed liquor (MLSS); 

• the type and shape of the clarifier. 

NOTE Every g of suspended solids in the final effluent has a COD of about 0,8  g to 1,4 g. 

Three zones can be distinguished in a clarifier (see Annex S): 

• clear water zone; 

• transition zone; 

• gravity thickening and sludge removal zone. 

The inflow zone shall ensure: 

• dissipation of inflow energy; 

• even distribution; 

BS EN 12255‑6:2023

http://w
ww.china-gauges.com/



EN 12255-6:2023 (E) 

27 

• degassing; 

• flocculation of the biomass. 

The sludge storage zone is designed to contain a sufficient sludge inventory, which is especially important 
to cope with a surge inflow requiring an increased sludge return flow. This is especially important where 
combined sewer systems provide high flow and load variations requiring a proportional increase of the 
return sludge flow. 

The sludge thickening zone shall be designed to provide for return sludge with high solids concentration. 

Small and deep clarifiers (Dortmund tanks), with a diameter not exceeding 15 m, do not require a scraper. 
Their bottom slope shall be not less than 60° (for pyramidal shaped sludge hoppers this slope applies to 
the edge between straight surfaces). 

Circular clarifiers shall have a maximum diameter of 50 m. Where blade scrapers are used a bottom slope 
of minimum 7° is required. Large diameter clarifiers can be subject to disturbance by strong wind. 

For larger clarifiers with a flat or slightly inclined floor, a sludge removal device is necessary, such as one 
of the following types: 

• rotating scraper blades moving the settled sludge towards a hopper at the clarifier’s centre (circular 
or rectangular clarifiers); 

• scraper bars, connected to chains, moving the sludge to a sludge hopper at the inflow end (only 
rectangular clarifiers); 

• suction devices fixed to travelling bridges evacuating the sludge from the bottom of the tank (circular 
or rectangular clarifiers). 

Overflow can occur over weirs with a maximum flow rate not exceeding 20 m3/h per m weir length, or 
10 m3/h per m for overflow channels with a weir on each side. Overflow weirs shall have a serrated shape 
to distribute the flow. Scum baffles are usually provided to prevent scum overflow. 

The outer rim of circular clarifiers is typically provided with an overflow weir. One-sided or two-sided 
overflow weirs may be provided. The length of the end wall of rectangular clarifiers is usually too short 
for this. For this reason, overflow weirs may also be provided along some distance of the side walls close 
to the end wall. Alternatives to overflow weirs include submerged pipes with perforations through which 
the effluent flows or submerged channels. The pipes end in chambers with an overflow weir, defining the 
water level. Scum cannot enter such submersed pipes. Another advantage is that they can be arranged to 
remove effluent from a large area, though they shall not impede a scraper’s operation. 

The sludge removal equipment shall be designed to ensure sufficient sludge recovery, to maintain the 
required MLSS and to avoid anoxic conditions. The velocity of scrapers shall be low enough to minimize 
turbulence. 

Means for the collection and removal of floating sludge and scum shall also be provided. The scum should 
flow into a surplus sludge tank provided with a mixer. 

In circular clarifiers a circular inlet structure shall be provided to reduce the flow velocity. The inflow 
velocity into clarifiers shall not exceed 7 cm/s. 

Variable level inflow equipment permits adjustment to the sludge level. 

The slope of sludge hoppers shall be minimum 60°. 

Automated cleaning of the overflow channels and baffles may be specified, e.g. with brushes or spray 
water. 

BS EN 12255‑6:2023

http://w
ww.china-gauges.com/



EN 12255-6:2023 (E) 

28 

Further information on the design of clarifiers is provided in Annex R, Annex S, Annex T, Annex U and 
Annex V. Construction principles can be found in EN 12255-1 
5.3.6 Return and surplus sludge systems 

The return sludge system returns sludge from clarifiers back to reactors in order to maintain the mixed 
liquor concentration required for the biological process. 

The system shall be designed to allow variation of the return sludge flow. The range of the return sludge 
flow shall be between 50 % and 100 % of the maximum wastewater inflow during wet weather. A 
minimum of two variable speed pumps shall be provided, one of these being a standby pump. Another 
option is a pair of Archimedian screw pumps which do not require variable speed drives. 

The system should be designed to minimize aeration of the return sludge where it is returned to an 
anaerobic or an anoxic zone. 

The system shall be provided with standby pumps, which may be a portable pump in the case of small 
treatment plants. 

Surplus sludge generated during the biological process shall be removed in order to maintain the MLSS 
concentration in the biological reactors at a level preventing overflow of biomass from the final clarifiers. 

The mass and volume of sludge to be removed from the system depends primarily on the wastewater 
composition, the type of process, the sludge age and the sludge volume index (SVI) or stirred sludge 
volume index (SSVI). In addition, it depends on the design of the final clarifier. 

At least two surplus sludge pumps shall be provided (where surplus sludge pumps are required), of which 
one is for standby. The capacity of each shall be minimum 120 % of the calculated surplus sludge 
production. Variable speed pumps shall be provided where the surplus sludge is pumped to mechanical 
sludge thickening. 

Surplus sludge is usually removed from the return sludge.  

Surplus sludge may be returned to primary clarifiers for co-thickening with primary sludge; however, 
separate (mechanical) thickening of surplus sludge should be preferred. 

Surplus sludge storage shall be kept to a minimum where enhanced biological P-removal is employed 
because phosphate is released rapidly if the sludge becomes anaerobic. In this case gravity thickening of 
surplus sludge cannot be used, mechanical thickening is required. 

Scum shall not be returned to aeration tanks, but shall be blended with surplus sludge. A scum breaker 
may be required in the surplus sludge storage tank or thickener. 
5.3.7 Internal recirculation 

Pumps for internal recirculation only need to generate low head. Propeller pumps are often used. The 
flow should be regulated by variable speed drives or throttling devices, controlled by nitrate 
measurement in the effluent. 
5.3.8 Control and automation 

National or local regulations or the relevant authority can set requirements for monitoring and control. 

For WWTPs serving a total population equivalent exceeding 1 000 PT, the oxygen concentration in each 
reactor shall be measured and used for controlling the oxygen supply by the aeration system or 
equipment.  

Loop reactors shall be provided with several oxygen concentration probes.  

Systems for simultaneous aerobic sludge stabilization shall be designed for an aerobic sludge age of 
minimum 20 days at design temperature (usually between 10 °C and 12 °C). The control system shall 
maintain an oxygen concentration in the aerobic reactors or zones of about 1,5 mg/l.    

BS EN 12255‑6:2023

http://w
ww.china-gauges.com/



EN 12255-6:2023 (E) 

29 

Operators should not try to reduce power consumption of systems for simultaneous aerobic stabilization 
below the above limit. They may still achieve the effluent requirements, but their surplus sludge will not 
be stabilized, is odorous and has poor dewaterability. Such operators usually pay more for sludge 
disposal than they save in power consumption. 

Blowers of fine bubble diffuser systems serving several reactors require flow control in the pipelines to 
each reactor. The control system shall be designed such that at least one flow regulator is fully open. 

Auto-rotation of the blowers shall be provided. 

It is usually not necessary to measure air flow rates. The power consumption of each blower shall be 
transmitted to the central control station. 

The control system should include provision for automatic air flushing of diffusers, i.e. increasing the air 
flow to about 125 % of the design flow for a few minutes per day. This may require the possibility to shut 
off the air flow to one reactor in order to provide sufficient air flow for flushing another reactor. 

Systems for nitrogen removal should have online-measurements of the ammonium and nitrate 
concentrations in their effluent, controlling the aeration system and the internal recirculation flow. 

Sensors for the mixed liquor concentration in reactors and sludge blanket control in final clarifiers may 
be required. They are used to control the sludge return and surplus sludge removal pumps. 

A sensor detecting the rotation speed of a not driven wheel of a scraper may be requested to monitor the 
scraper’s function. 

Systems shall be automated such that they operate reliably and efficiently without operator attendance. 

Automatic control systems should be designed in such a way that the processes are coordinated with one 
another as comprehensively as possible.  

The automatic control system should be implemented in such a way that changes in the process 
management can be incorporated flexibly in the control system. 

Overflow weirs shall be readily adjustable. Overflow weirs of reactors with surface aerators at constant 
level shall be adjusted automatically, controlled by the oxygen concentration in the reactor. 

The system shall be designed to change into a fail-safe mode in case of a failure of the automated control 
system. 

A surge flow can be amplified by hydraulic and load feedback in systems with surface aerators at a 
constant level. The water level and the oxygen demand typically rise simultaneously. The latter leads to 
an additional raising of the overflow weir. The combination of these effects can jeopardize the function 
of surface aerators at a constant level. 

The following information shall be recorded at WWTPs serving a total population of minimum 1 000: 

• wastewater flow rate; 

• temperature of the wastewater; 

• oxygen concentration in all reactors; 

• pH of the influent and effluent; 

• speed and power consumption of each blower. 

In addition, it is useful to monitor or record the following information at WWTPs serving a total 
population of minimum 1 000: 

• MLSS concentration; 

BS EN 12255‑6:2023

http://w
ww.china-gauges.com/



EN 12255-6:2023 (E) 

30 

• ammonium and nitrate concentrations of the effluent; 

• position of automatic valves; 

• pressure in the blower manifold; 

• turbidity of the effluent; 

• position of automatic control valves; 

• power consumption of each mixer; 

• return sludge flow; 

• scraper movement. 

A first-priority alarm shall be raised, if: 

• sludge return fails; 

• aeration or mixing fails. 

A second-priority alarm shall be raised if: 

• surplus sludge removal fails; 

• the oxygen concentration in a reactor breaches a minimum or maximum setpoint; 

• the ammonium or nitrate concentration, or the turbidity in the effluent exceeds a maximum setpoint. 

A first-priority alarm demands immediate action, a second-priority alarm requires routine action. 

6 Test methods 

See EN 12255-15 for testing of the Standard Oxygen Transfer Rate (SOTR) and of the Standard Oxygen 
Transfer Efficiency (SOTE) in clean water. 

BS EN 12255‑6:2023

http://w
ww.china-gauges.com/



EN 12255-6:2023 (E) 

31 

Annex A 
(informative) 

 
Design of biological reactors 

Table A.1 shows typical design values. However, it should be noted that such values are temperature 
dependent [20]. 

Table A.1 — Typical process design parameters 

Required treatment 
Sludge age (MSRT)a F/M-ratio (BOD5)a 

d kg/(kg∙d) 

Partial treatment ≤ 2 ≥ 0,5 

COD-removal 2 to 4 0,25 to 0,5 